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~lE~flL 
Applicant 

A l1j'~ ;f1..lit-.'t :rrr1l!liltl'.fif 1~ 0 ,,] 
Dalian Qu ace nt New Building Mat pr ials Co. Ltd 

fA~A~O J~-~ ';Ill 
Test type 

~n::jf,):J1& 
Applic an t Test 

-fA~f-'-'jt ~ lL 
Inspected Entity 

An~:lU1'iflfr~~Hff ll~ i~ IIJ 
Dalian Quacent I w Building Materials Co. Ltd 

~lE Snfi 
Consign Date 

20 15~ 1LFl18 L'I 
November 18,2015 

I~¥~f$&1~m~BflL 
Engineering Name and 

Application Part 

- **$ Snfi 
Accept Date 

2015~llJl18 EI 
November 18, 2015 

*$~~~m 
Sample Name 

71< iJi2f}i [II] g.Hz.JiXiM:t& (cSIPs) j~t~ 
Cem ell ti tious Structural Insul ated Panels 

Components for Ext er ior Wall 

*$~;'9:; 
Sample Quantity 

9m' 

~~/~f~ 
Type/Specification 

1. 22m X3m X O. 282m *$&~~hi 
Grade 

-­

~F~flL 
Manufacturer 

A:iH~~!M wr~i!Hffl~i~ II] 
Dali en Qu acent New Building Materials Co. Ltd 

*$~~*1D 
Sample State 

ft,J1* 
Solid 

~f= S nfi/ttt~ 
Production Date/Lot NQ 

- imfiF 
Trade Mark 

Iff.ll'~~ 
QUACENT 

~~~f~tJiS 
Ref Documents 

GB / T 9978. 1-2008 «fl!:rj(.f'!.J f4iJ;kiA!J,~1Jyt ~ 1 $)}: jffiflj :t!3l<» 
Fire-Tesistance tests-ElemenLs of build ing construct ion-Pal' t 1: General 

requirements 

fffi~~Iffi: § 
Test Item 

11ft ;kt~ I*l 
Fire-resistance 

fA~A~'A~-~-r:ln:; 

Test Conclusion 

iMi ~1 t? ·~ ~tz , ~ ;k thZ '* 111 fiiJ J2;: :£IJ 1. 0 h 0 

The sample is tested, Fire-r sisLance time is 1. Oh. ~\j~
~ ~ 

~ l>t ,A: 2" A-:"'l }=]~ 
ISSU ~ ~l: ~30, ~ 

15 \.u . y(Stamp) ~ , 

~11~i 
Remarks 

L 4: ~~ k,!]:liR 1.>1. xt~;jd,(' 1j~ !Ji : 
~~~to/ 

Th e t es res ul t is only responsible for the sample ; 
2, iiijt;k 1'~ ~~ lho (:i5fE 71 ~3l<) 

Fi r e res ist ance time is Ih. (The c l ient request); 
3, 11\ill' d:rt;1£ 71·.id&hti T , Ii!Wt1i }l~ (1l!. X I~ & XfF!. ) 3000mm X3000mmX 282mmEJ<]t).';lf* o 

Sampl ins tall ed by client, the wall size is 3000mmX3000mmX282mm(Width * 
Height * Thickness). 

\ 
! 

ijI *~: 
Inspected by: Approved by: 
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~ll&19i§ 
Tes t Item 

~?!E~* 
St andard Requ i rement s 

~ll&!;!f* 
Tes t Resul t 

~-19i;J!lJ~ 
Individual 
Judgment 

I*' 
1. 0h C60mi n) Hi , 

-ii\f41Y:k [H:JiluiJ5tWt JI1r<::tItIM:l;l.r if-
a ) ·'ji.l"JiMJ3t lM;Fl /9l 'C, ~l!il5E I'J<J trr olJ.tJ iAA iJ\i~:l~'A ~\H!.\t'+: : :iitJJtifot 'Ii- .1:-.tJ itu\.JJt 140'C : 

a) r 1~ ¥MJJ't7M Jh!il:i1f)J~fot 'I' :l:1:J iMJ3t 140"C 
b) *1\':j iMtlJtlMJI ~6'C, *Ml 

' 
:ii:fjJAA iliil Ji (-G.tlS ;ij;LIJ1'M11111 

b) ~-~fu nI'J<J~&ti~ ~M~~~
( Drh1jtJ;4iJ tl\ll!.il~ ) l80'C 

& 
JI 

) 180 'C :
O)JAA ~I:it. 

-ii\ ~[Q3Hi1l1t -f-Y'k rni i'l~f)J~ ' 1 '~.l$] ~Jt') • -ii\14~~~~!fJ rM·L 

Su r face tem p rature r ise of ~t£:1]'8!:J(~1l:-~~ 0 

specimen back i s 
At 1. Oh C 60min ) ,

over the fol l owing a) The average temperature 

~~
any qu a l ified happens that the r ise of l 'C, no t exceed i ng

¥+ 
t hermal 

spec im en is loss of therma l 
insul a ion : l40 'C of the in i tia l 

insul at ion a) Th e average temperat ure rise av erage temp er ature; 
b) he hi ghes t temperat ure 

exceeds t he in ! 1 ial average rise of 6'C , not ex ceeding
temperature 140 'C; 
b) Th e tf'mperature rise of any 

180'C of the ini t i a l 
temperatur e (In cluding

poin t (lnciudi ng mob il e mobile t hermocouple) . 
thermocoup! e) ex ceeds the in it ial 
lempera tllre 180 'C (The in i t i a l 

l~e specimen is without 
l oss of th<' rma l 

t empera ture is he i ni tial averag
of the back 

e in sul a ion . 

r ire-

t emperat ure surface a 
the begi nning of the t est ). 

t The client r equests 
test terminat ion. 

the 
rfj-~ 
Meetresistance 

~#1r<: ~l;l.r ~- ~~ffl~~~~~~~ 
xft1iIH+: 
a ) ffJl HH&:,8~~ : 
b) CD 6mm 0'0 ~ii ~jj{ f1~ ·W~:ii iJ\14' .ill A if' p;j , 
JH.lJ~ ~jf 1J iOJtJ; l9J 150mmiY0KtSt : CD 25mm 
M~W;(~W!l :i1iJ\# iliA1/' J*J : 
c) I'Lk dli :I : iJII: Jd:iH f-tl~;t H1 1'1l];tg:ii l 0 s • 
The follow ing any qualified happen 
t hat the specimen is loss of x 4w.N 

integr ali ty ill t egr a lity : 
a) Pads was ] il 
b) CD 6mm pr obe gap through the 
spec ime n i nto the fur nace, and 
along t h frac t ure di l'ect ion of 150 
mm in l ength; CD25mm probe gap 
through the specimen i nto the 
fur nace ; 
c) Back surface appears fl ames and 
lasts more than lOs. 

t.Uu.l:ttlhl : ~1 t ,'~CilT J7J t.U Ii~ fM.AifIi. ;m ~tH7 "J • 

Tesl address: No. 17, Vaxin road , Doudian town , Beijing Ci ty. 

11*.* Ill. ~Ti: 4000330789, 010-88724084. 

Tel: 4000330789,010-88724984. 

(4: I)~ 1J, r''i' !.:..J ) 

(The f01lowin n blank of this page) 

1. Oh (60m in ) lit, 
a) f:rJ -lf~* i& ,8 J;9!,\: 
b) ~:I : J:}UHii! : 
c ) "HX J:friX:kj:f;: 
iJ\: 14Ac tl ~( 'iCmN: , 
q;:;1{ 1J1l!*~lH\~ , 
At 1. Oh C60min) , 
a) Pads are not li l ; • 
b) No cracks; 
c) No f lame on back 9 
surface. 

The spec i men i s without 

loss of i ntegr ality . 
 ,
The client requests t he 
test termina t ion . 

:~ .... 
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Figure 1 Temperature rise curve of furnace 
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Figure 2 Temperature rise curve of back surface 
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Figure 3 Back surface of specimen before test 
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Figure 4 Back surface of specimen after test 
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Hf)5iAftf1Jt~/J~ M":~ 
Figure 5 Assembly diagram of the Specimen 
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8d nails @ 150mm, 

Interlacing both slde~~ 
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cSlPs *1t~U;~~?tI60""}.\L ,Il;I!lI. 
160mm thick Cementltlous Strucrural lnsulated 
Panels for Exterior Wall : one Group 

~16 h\1tft~j :ii& ·tJ·!.'.(/J~:hl 00 
Figure 6 Structure and node diagram of the specimen 

:f~·fJ i;,q~ 	 ~'lOmm .,fr;, 
(C)rti " VO~IS gf lJC-... 	 tl'~: 140rnn' 
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" . Cern rot board; 9mm 
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interlacing both $ides 
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cSIPs Wall pan!!1 structural connection detaiis 
SCALE : 1 ~ SO 	 cSIPs ~<$,f;i.~~t 
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